

ANALYTICAL LABORATORY REPORT (SAMPLE)

PLM by Method EPA/600/R-93/116

Client: Your Company Name
 Address: Your Comp
 State, ZIP

Attention: Your Name
 Project: Your Project Location

Client Job #: JOB1
 Laboratory Batch #: 200618951
 Date Received: 1/17/2006
 Samples Received: 6
 Date Analyzed: 1/17/2006
 Samples Analyzed: 5
 Client Project #: PROJ1

Lab ID	Client Sample ID	Layer	Description	%	Asbestos Fibers	Non-Fibrous Components	%	Non-asbestos Fibers
2006189301	RF1-6	1	Black asphaltic material		None detected	Asphalt/binder	15	Cellulose
		2	Gray fibrous material with mastic		None detected	Binder/filler, Mastic/binder	65	Cellulose
2006189302	PPC-8	1	White powdery material with paint and white lumpy foamy material	4	Chrysotile	Binder/filler, Paint Synthetic foam	3	Cellulose
2006189303	PPC-9	1	White powdery material with paint and white lumpy foamy material	4	Chrysotile	Binder/filler, Paint Synthetic foam	3	Cellulose
2006189304	VAT-10	1	Tan sheet vinyl		None detected	Vinyl/binder		None detected
		2	Tan fibrous material with mastic		None detected	Mastic/binder, Binder/filler	65	Cellulose
2006189305	VAT-11	1	Brown sheet vinyl		None detected	Vinyl/binder		None detected
		2	Tan fibrous material with mastic	50	Chrysotile	Mastic/binder, Binder/filler	20	Cellulose
		3	Tan/brown patterned sheet vinyl		None detected	Vinyl/binder		None detected
		4	Gray fibrous material with mastic	50	Chrysotile	Mastic/binder, Binder/filler	20	Cellulose
		5	Gray fibrous material	60	Chrysotile	Binder/filler	20	Cellulose

Analyzed By: Weilong Tai

Reviewed By: Steve (Fanyao) Zhang, President